- CIRT

ANNEXURE ‘A’
Test Report [ Sample No:1599979447 Page 1 of1
Test Component Description : Aluminium sheet with printed labels Sample B: B/1, 2, 3, 4,
.53 6’ 7
Size:- Not Applicable o Part No:- Not Applicable

Test Specification:- Light fastening ( Weathering ) test as per 1S:2932, SAE J 1960 &
PVT/(CIRT-CSD 3348)

IS\J:)' Test Description Actual test results

I | Accelerated weathering
test : Bl B2 B3 B4 B5 B6 B7
(21 days),
[rradiance:0.55w/m?
a) Gloss retention % @ 91.49 86.41 88.50 96.00 91.95 90.49 88.26
60°
b) Colour rating 08 06 C 07C 07C 05C 09 08
¢) Freedom from 09 07 09 10 09 10 10
checking, rating
d) Freedom from 10 10 10 10 10 10 10
cracking, rating ‘
e) Freedom from 09 09 10 10 10 - 10 10
chalking, rating
f) Freedom from flaking , 10 10 = - 10 10 10 10 10
rating
¢) Freedom from 10 10 10 10 10 10 10
spotting, rating
h) Freedom from 10 10 10 10 10 10 10
blistering & corrosion ,
rating

ASSESSMENT :- Only test resulté are reported as per the requirement of M/S Durasign Brand
Solution Pvt. Ltd. vide Letter Ref. No. 2K15/07/175 dated 21/ 07/ 2015 .
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TEST REPORT

e This Test Report is in respect of the particular item/material actually tested and to the specific tests carried out as detailed in the Test Report.

e This Test Report or the information given therein is not to be quoted/reproduced in full or part, and not to be used for publicity or
advertisement purpose without the written permission of the Director, CIRT.

@ The Institute does not take any responsibility for preserving the test item / sample / component for more than one month from the date

of Test Report.
e All disputes or any nature related to this Test Report shall lie within the jurisdiction of the Pune only.

ED/15-16/1599979447/Q1395

Report No. :
To -

\
\ Durasign brand solution pvt. Itd. ; 2 8 AUG 2015
Gat No.1571, Shelar Vasti,
Dehu-Alandi Rd, Chikhali,
Maharashtra 411062

ALUMINIUM SHEET WITH PRINTED LABELS SAMPLE B: B/1, 2, 3, 4, 5, 6,
7 :

1. Nomenclature and Part No.

2. Sample Regn. No. /Code No.
3. No. /Quantity of Sample
4. Sample Supplied by

.and Reference No.

5. Name of Manufacturer
Marking

6. Your Code No.

7. Date of receipt of sample

8. Date of Technical clearance

9 Date of Clearance of Doc.
10. Specifications

11. ldentification of method used
12. Condition of Item

13. Date of Completion of Test
14. Test Results

P15882/ 1599979447
2 NOS
DURASIGN BRAND SOLUTION PVT. LTD PUNE

2K15/07/175 Dtd. 21/07/2015

DURASIGN BRAND SOLUTION PVT. LTD
NO MARKING '

22/07/2015
30/07/2015

30/07/2015
LIGHT FASTENING (WEATHERING) TEST AS PER 1S:2932, SAE J 1960 &

PVT/(CIRT-CSD 3348)
As described in specification

Good
24/08/2015

As per Annexure "A" (Enclosed)

Assessment of Test Results

The test results are reported as mentioned in Annexure-A.

Disclaimer:- CIRT issues Type Approval Certificate / Test Certificate / Extension Report for vehicles / components / parts / assemblies etc. based
on the documents produced / submitted by the customer and on this basis, testing is carried out and the certificate is issued. CIRT is in no way
responsible for any misuse of copying of any design / type / system in connection with entire vehicle / components / parts and assemblies. Breach
of any statutory provision of Indian laws or laws of other countries, will be the sole responsibility of the customer and CIRT shall not be liable fer any
claims or damages, made by the party, whatsoever, the customer shall alone be liable for the same, and undertakes to indemnify CIRT in this
regard. The CIRT has the right to initiate cancellation / withdrawal of the certificate issued, in case of any fraud, misrepresentation, when it surfaces
and comes in the knowledge of CIRT. All disputes of any nature are subject to Pune (India) jurisdiction only.. CIRT does not undertake any
responsibility in respect of field performance of the vehicle component as well as issues arising during the operation. This Test Certificate /
Extension Report or the information given therein is not to be quoted / reproduced in full or part and not to be used for publicity or advertisement

purpose without the written permission of the the Director, CIRT.

_z_{zg <,
1 Mr. N.R. Kachare, Scientist E,
Head-Engineering Division
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